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Statement

L AR S AL AT (BRI L &) ik,
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. HHIRMREREFMHEALREAE (RN EHE) Lk,
Copies of the test report without the offical seal of the laboratory are invalid.
3. KRS LR FE. ALK TR,
The test report is invalid without the signatures of compiler, checker and approver.
4. FEHR SRR
The test report is invalid if it is blotted out.
5. REARSLY = BEHAE, W ZLHRIR
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. EFFRITRMEAE R, DA PFrdrt i %,
The conclusion of the consignation test is only valid for the provided sample.
7. ARHUR S LA SORME, BEO00AR () RS, BRI, R
AR SCSCA Ay
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BRAFULH, HMIAIA I RISTICHHT .

Unless noted otherwise, the test type is consignation test.

bk LT RIS R 345 2 Address: No.345 East Yunling Road, Shanghai
HEEL G4 5 (Post Code): 200062

HL1E(Tel): (021) 31765555 & ¥ (Fax): (021) 31015117

Wk Cweb site): www.ghs.cn

B 54 (E-mail): zmh@ghs.cn
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& 76 B B T it INR18650-26E 3. 65V 2600mAh 9. 49Wh
5o AR Chinese
Name of Sample | 3 5 o Battery INRI8650-26E 3.65V 2600mAh 9. 49Wh
English
PN 1118110169
Sample No.
EX2 2ol B 4 A A 3 R 22
Consignor HENGDIAN GROUP DMEGC MAGNETICS CO., LTD
- A ¥4 K A A By A
Manufacturer HENGDIAN GROUP DMEGC MAGNETICS CO., LTD
ol ik AW (PR RER s WRAARET )
- ST/SG/AC. 10/11/Rev. 6 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
PR AR A (LT Bl R R RRAARETALD
ST/SG/AC. 10/11/Rev. 6 98. 3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS G00DS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38. 3
#f’fvﬂ‘ﬂ)@
ADDearance B [ A R SR RS 72
pp Pink Cylinder plastics film shell
3 &2, X, A
H ik 8 H 2018-11-19 #aAiE A M §018=11-22 ~ 2018-12-22
Accepted Date Test Date

o R AR sl e yi iR i SRR

#&‘}ﬁ!\]iﬁ A Altitude simulation,Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
i, PR EKEE CETfala ez X 5 ReARE T
ST/SG/AC. 10/11/Rev. 6 38. IFRESE K
#ﬁf;ﬂ‘]%ﬂ'} The sample has passed the test items of UNITED NATTONS “Recommendations on the
. TRANSPORT OF DANGEROUS GOODS” Manual of Tests and-€riteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
#: % F §H(Dave) : 2018-12-25
B %z VUIf\‘;‘U'IW.‘U“(iﬂ?ﬁil{echargeablc Lithium Cell./
)
Comment
EXIR NoE RS / R B S A
Consi 322118
onsignor Code
Address Post
- Q‘
oo \4 | \N,] F AL %ﬁ%’ ﬁ:ﬁf‘l ﬁ%}
Approver: s\ Checker: Compiler:
R

Title:

B TREIM (Vice chief engineer)
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= AR A A £ #& *ﬁ&%*ﬂﬁ"ﬁ%&% BmsE R AR 4 HiE
N Name of Test Standard requirement or The - . R K
B Items Clause Number of Standard Test Result Conclusion Senat
H}f\'.’?l?l T e i m A L3 TN A1 1
. J) ST/SG/AC. 10/11/Rev. 6 38.3 BRT. 1 W 1
1 Efgﬁ?ﬂ UN Manual of Tests and Criteria See Appendix 1 Lk 1
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Paassd '
simulation o
el Gk T 7o e D ) i o ) A i A SR A bR
e £ty ST/SG/AC. 10/11/Rev. 6 38.3 HKT.2 WM 2
7) R UN Manual of Tests and Criteria SQEI Appendix 2 Ok /
Thermal test |ST/SG/AC.10/11/Rev.6 Section 38.3 Test T80 ' Dagsed
= FEAEKES T 7o R b i i A A L B AR
HF) FH) ST/SG/AC. 10/11/Rev. 6,38.3 BKT. 3 MR 3
3 . ] UN Manual of Tests and Criteria - S
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 See Appendix 3 P:ssed /
. AT (LT o Rnami i 1 TR AIBT
it F /) ST/SG/AC. 10/11/Rev. 6 38.3 HRT.4 MHEE 4
4 L UN Manual of Tests and Criteria See Appendix 4 L /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Paseed
E})fﬁ@ C-T el Rz rE X -
F) ST/SG/AC. 10/11/Rev. 6 38.3 i KT.5 mKE 5
5 b i UN Manual of Tests and Criteria é:zﬂAppendix 5 Lk /
External short |ST/SG/AC.10/11/Rev. Section 38.3 Test 1.5 Passed
circuit o
EF-;?} CET T b iz o B A BNy L
y ST/SG/AC. 10/11/Rev. 6 38.3 BHT. 6 MK 6
6 i UN Manual of Tests and Criteria é:g Appendix 6 Lk /;
Impact ST/SG/AC. 10/11/Rev. § Section 38.3 Test'T.6 Passed
2?} ' (Xl"ﬁ;ﬁﬁﬁ%iﬁsﬁmﬁﬁ(#éﬁgﬁﬁﬁ
3 ST/SG/AC. 10/11/Rev. 6 38.3 RKT.8 | WHR 7
7 g&%ﬂm% UN Manual of Tests and Criteria See Appendix 7 Lk i’
Forced discharge |ST/SG/AC.10/11/Rev. 6 Section 38.3 Test 1.8 Passed
This space intentionally left blank
8 UTFZHA
. ﬁm‘]%&%% Wiﬁﬁfﬁ:ZO"Czﬂiﬁm&:/%
Test Environment Ambient temperature:ZO'C,Ambient humidity:/%
8 Condition
P ow ks 82 /
. Test ltem
SERBHAL T e
Subcontracted Test SOREE ’ : /
Condition Subcontracted | _Name Post (fode
Laboratory .t / w15 /
Address Tel
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A% : BRI R LA | PR
No. Name of Test Items Altitude simulation
3 - 1:&45‘1’5{]_ Before RE G Aft
=) JE 5 e
i{ru: H SR r g sk | HAGE| R
N Sample Status RE F @ E R 349, /& | Mass Loss Residual | TL&
Sample Mass OoCV Mass oCV OCV  |Other
No. /g N /g AY /% % Event
1CYCTEA TR = e
001 1CYC I:\lllyl (‘hargod 40 (bgg /1 18 15 7681 4 18 0 00 100 00 O
> 1CYCTR AT c A07C =
_ 002 LCYC };UH; harged 45. 4272 4.18 45. 4263 4.18 0. 00 100. 00 0
’ ICYCTE AT = &
003 WLl g e 45. 3229 4.18 45. 3220 4.17 0. 00 99. 76 0
1CYCTEA T —_
. 004 v Ly e | 6335 4.18 45.6328 4.17 0. 00 99. 76 0
005 1CYCoEA T 45
; 1CYC Fully charged 5. 4203 4,18 45. 4189 4.17 0.00 99. 76 0
1CYCTE &7 -
ICYC Fully charged 45. 4822 4.18 45. 4806 4,17 0.00 99. 76 (o)
1CYCTE 7
1CYC Fully charged 45, 5802 4.17 45. 5803 4.17 0.00 100. 00 0
1CYCTEA 7
ICYC Fully charged 45. 7327 4.18 45. 7317 4.18 0. 00 100. 00
1CYCse a7 nqe
|CYC Fully charged 45. 5386 4.18 45.5372 4.17 0. 00 99. 76
1CYCTEA T . -
|CYC Fully charged 45. 4641 4.18 45. 4637 4.17 0. 00 99. 76
,‘)\ t‘/‘l\ lr This spalcl‘eﬁil\k)(lckx‘ll‘lkionally
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|
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:

Bi. LR V- D-ARAR RoAkAL ALk O-Rigk. LA TR, REE. AKX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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= ; waAR LA | AR
No. Name of Test Items Thermal test
. - XIEA] Before REE Aft
# H SR e | mEmk| RAE LA
%y Sample Status g |FRLE RE F %%, /& | Mass Loss Residual | &
Sample Mass oCcVv Mass ocV OCV |Other
No. /g N /g /N % % Event
1CYCTEA TR H — T =
001 o harged | 4D- 7684 4.18 45. 7699 4.14 0.00 99. 04 0
. 1CYCIEATH = T Gl
002 10YC F\Jllyi Cgmged 45. 4263 4.18 45, 4273 4. 14 0.00 99. 04 0
. 1CYCTEAFEH
003 1cYC Fu“y‘ C?mged 45. 3220 4.17 45..3229 4. 14 0.00 99. 28 0
1CYCTEE T H .
004 1CYC Fully charged 45. 6328 4. 17 45. 6344 4. 14 0.00 99. 28 0
- 1CYCTE A FE = -
005 1CYC Fully charged 45. 4189 4 g 45. 4205 4.13 0.00 99. 04 0
. 1CYCTEA =
006 1CYC rnml th:f;ged 45. 4806 4.17 45. 4821 4. 14 0.00 99. 28 0
- 1CYCSE2 T <
007 1CYC Fully (\;:f{;ged 45. 5803 au17 45. 5808 4.14 0.00 99. 28 0
1CYCTE A FE I -
008 1CYC 1"\1]1_\: C;:};ged 45. 7317 4.18 45. 7323 4. 14 0.00 99. 04 0
1CYCTE2 R c Ea7e =
1CYC 1-‘\111; (,h:E‘_ged 45. 5372 a8 17 45.5389 4.14 0. 00 99. 28 0
O R, 16°7 4.17 | 45.4645 | 414 0. 00 99. 28 ()_j
This space intentionally
left blank

FALK .

Six. L-i V- D-fAk R-#EE F-ARK - F . iR LR TR
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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o ] 3 #RAE LA | R
No. Name of Test Items Vibration
o) a2 )

Jl‘if—‘f’a #lf-é’g;b'(,{} RIA] Before 1&115?3 After /ﬁiéﬁ% #‘Js?—“%}}. «}H&
S5 Sample Status RZ FbE| RE FF 344, /& | Mass Loss Residual | &
Sample Mass oCV Mass ocVv oCcVv Other
No. /g N /g IV % % Event

01 | glcEsrn o |45.7699) 414 | 45 7694 | 4.14 0. 00 100.00 | ©

w02 | lOckEre  [45.4273] 414 145 4265 | 414 0.00 | 100.00 | ©

P 1CYC5E 4 7o ‘

003 | o RRRE | |45-3229| 414 SRS 3223 | 4.14 0.00 | 100.00 | ©

) o1 | ooEeke o |4s6aa| 414 ) 456308 | 414 0.00 | 100.00 | o©

005 | OkERE  |45.4205 4§ |4 4200 | 4.13 0.00 | 100.00 | ©

- 1CYCTEAFE
006 | o ORERS | 45 482 SIS 4805 | 4.14 0.00 | 100.00 | ©
07 | RS | J@85808 | 414 | 4 5806 | 4.14 0.00 | 100.00 | O
1CYCTEAFE L
008 | CCEaRE G732 | @4 | 1 7325 | 4.14 0.00 | 100.00 | ©
000 | CCEanA1c. 5380 | 4 Seluid- 5382 | 4.14 0.00 | 100.00 | ©
1CYC5E &= 7 5
010 | O ReTANEE. 1645 | M1 | © 4641 | 414 0.00 | 100.00 | ©
} J\ t‘ /1‘ l/ This spal(‘:hixi)t{:ntkionally
|

&ix: L-#iR V- D-faAk R-#EFL F-ALK 0-F . TR A F R . AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ¥RR B & AR ik
No. 8 Name of Test Items Shock
s "
5 kA XIS AT Before RIE G After ﬁi’fﬁk Py 4 A,
%5 Sample Status V% I3 & RE F#-%, /& | Mass Loss Residual | ZL
Sample Mass OCV Mass OCV OCV Other
No. /g /N /g /N 1% % Event
01 | ol ke | 457604 | 414 [45.7695 ] 4 14 0. 00 100.00 | ©
0z | omene | 454265 | 414 84264 | 414 0.00 | 100.00 | ©
03 | o REES | 453203 | 4. 148022 | 4 14 0. 00 100.00 | ©
. 04 | olimerR | 4s.6338| 4 14 | 45 (6 4.14 0. 00 100.00 | ©
005 | teR | 454200 4Ll Rl 4.13 0. 00 100.00 | ©
006 | olEERR | cgdPN | 45 SR 4.14 0. 00 100.00 | ©
07 | olineRE  gPoe0e | 44 | 4559 4. 14 0..00 100.00 | o
008 | olnern G 1305 | 44 45 1328 4.14 0. 00 100.00 | ©
009 | o e 5382 | R i B 4.14 0. 00 100.00 | ©
o0 | oloEene NGOt | B [ 1644 | 414 0. 00 100.00 | ©
PR e e

L

& i L- V-RA DR Rk PR KO-, L. k. RHmE. AKX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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] 5 ¥R R B L AR Hh LB
No. Name of Test Items External short circuit
)#-Q’g%% ﬁ—‘?azlk,%.} 7#’3’0%\@&%/3& ;Q%mg
Sample No. Sample Status s Extem;léfemperature Other Event
001 1(\(1(2t1{L1:1\51;\!1L;g0(1 82.2 0
002 T iy kel 90. 2 0
003 s 8.8 0
004 1(‘Yécliﬁ?zii§ged 817.4 -
005 1CYécﬁif§j§fﬁ:iged 86. 5 0
006 e 93.0 0
007 1(‘Yécz'(\:xﬁ;tﬁ:lrged 91.6 0
008 1(.Yéc‘éiﬁ;£ﬁ§ge . 86. 4 0
009 1("Y(13C\I{7(\:Jﬁyé§1$ged 87.6 Q
010 1('Yécz‘iﬁ;£ﬁz§ged 93.9 0
BLF 25 This space int;cle;ntkionally left

|

—

Note: D-

2. D-FEAR R—A% %
Disassembly R-Ruptur F-Fire O

F-A K 0-%

-No Disassembly

A, ALK, TR
No Fire & No Rupture.
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A5 ; BWAE LA | |
No. Name of Test Items Impact
¥ v =g
W HERA Mﬁgiﬁfmmﬁ FAAE
Sample No. Sample Status ax. Xtern;CTenlperature Other Event
1CYC 50%%¥ it
011 1CYC 50% Capacity 127.9 0
, 1CYC 50%%% ik .
012 1CYC 50% Capacity 121.2 0
) 1CYC 50%7%% it p .
013 1CYC 50% Capacity 129.6 0
1CYC 50%%A it
014 1CYC 50% Capacity 122.0 O
- 1CYC 50%Zc it
015 1CYC 50% Capacity 123.0 0
U(F"H This space intentionally left

blank

L,L,L,u,t,__L,L,L,

‘_i
.

& D-FEAR F-A2 K 0-
Note: D-Disassembly F-Fire O

-

—+

T AR, RAEK.
_No Disassembly & No Fire.
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p=3 152 21l
5 . R 8 & AR il Gk
No. Name of Test Items Forced discharge
Sample No. Sample Status \
Other Event
. 1CYCTE 2 HUE
016 1CYC Fully discharged o
017 1CYC5E 2 T8
- 1CYC Fully discharged O
1CYCTE AU
018 1CYC Fully discharged O
. 019 1CYCTE AT
g 1CYC Fully discharged O
020 1CYC5EA T L
a 1CYC Fully discharged O
) 1CYCE AR
021 1CYC Fully discharged o J
022 1CYCSE 2R
1CYC Fully discharged O
oy 1CYCTEA e
023 1CYC Fully discharged o _J
, 10YC5e AR
024 1GYC Fully discharged 0
o 1CYC5E AT L
025 1CYC Fully discharged O
s 50CYC5E 4 L L
026 50CYC Fully discharged o
027 50CYCTE4 L
J 50CYC Fully discharged 0
- 50CYCSE AR
028 50CYC Fully discharged 0
‘ 50CYCSEA AR
029 l 50CYC Fully discharged 0
‘ 50CYC5EA
030 \ 50CYC Fully discharged 0
y ] 50CYCTE4A TR
031 \ 50CYC Fully discharged 0
N 50CYCoE A e
032 50CYC Fully dischm‘gor\ 0 __\
. 50CYCoE AR
033 50CYC Fully discharged 0
, 50CYCE AN
034 50CYC Fully discharged O
— 50CYCTE AT
035 50CYC Fully discharged \ O

%iz: D4R F-RK 0-Ffgimk. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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